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KEBTLtd FLAMEPROOFING

132 Saliley Road SERVICES

Salt!ey A ramings nee o GO Sanices Lid
Hirmingham

BT 4TH

Date 08210 Certificate No. 5082

Fabric 100% Cotton Ecru Order No.

Length 0.25 maefras

This is 1o cerlify thal we have camed aul an in-house lest on 2 sampls of the supplied fabric detailed
aboye,

The results from the test show a FASS 1o pass BS 5862 . 2008, lgnition Source 5.

Mo turther tests havs been camed out on the durability of (he fabiic's Name retardant gropeties. snd
we are therafore unable to provide amy recommeandation regarding febnc care

Yourstaithfully
For d E Talbot B.S¢

(Head of Tesfing)
(GSF2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cutl.

Faglstiared Office 7A Gordon Stéesy, Shaw, THwn QL2 BEL
Bl 01706 849205 or 01705 849286 Fau 01708 840305 Bl sales@yone ok
Bimenss: Fogsiingen b 4835778, Feplend & Wusles
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KB T Ltd FLAMEPROOFING

132 Saltley Road
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BT 4TH

Date ogM1z210 Certificate No. 5082
Fabne 100% Cotton Ecru Crder No.

Langth  0.25 metres

Thits 1910 certily lhat we have carmead oot En in-hooses sl ona sampile ol the suppliad fabric defailed
atwva.

The rezyits from the test show a satisfactory PASS 10 BS 5867 Pan 2,
Type B 2008

iTested according to EN IS0 16025 2002 Face Ignition).

Mo tests have been carmied out on the durability of the fabric’s flame retardant properties. and we are
therefore unable 1o provide any recommeandations regarding fabing care.

Yours faitbifully

FordE falbot [ Se
(Heat of Testing)
(E127i o o

"
£ 9
o b 2
OF
e, i

Please inspect fabric on receipt. Claims cannot be accepted once the goods have been cut.

Hagigtarad Office 78 [Soedon Stres!, Shaw Cidham CL2 8EL
T8l 01706 BAG295 or 01706 B49286 '@l 01706 840300 Emal salesd@igorts ook
s srees Regrssaten Fe: SITRE1 Engl=nd.& Pesas
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KBTLd FLAMEPROOFING
132 Saltley Road SER“CES
Eame? A et e sy o Sanewes LY
Birmingham
BT 4TH
Date narz2ng Certificate Hp. 6082
Fabric 100% Cottan Ecru Order No.

Length 025 metres

Ref The Furdities and Futnishings (Fire) (Safety) Regillations 1988
This is to cerify that we have tested a sample of the above supplied fabric w,

a) BS 5852 Part 11979, Ignition Source 0 (Cigaratie)
b} BZ 58562 pa 1 1979, Ighition Source 1 (Match)
each following the water saaking procadure set out in clauses 4.2 ta 4.5 of B3 5651 1 18768

Tests were carmed out iy conjunction with a non flame-retardant polyurethane foam comasponding to
the specification set out in BS 3379 type B, hardness grade 130 and of a densily of 2022 kg per m?

The resuits from our in-house test were a satisfactory PASS.
N further tasts have bean caried out on the durahility of the fabric's lame retardant properties, and

we ara lharafore Unabils io provids any resammendation regarding fabric care
Yours faithully
Ford E Talbot B.5q

|Heaad of Testing)
GSiF2

Please inspect fabric on receipt. Claims cannot be accepted once the goods have bsen cut,

Registtred Office: A Bardan Strout. Shaw, Oidham QL2 8EU
Ted: G700 849295 or Q1700 S45888 - Fox, G706 849308 - Email, sales@oonacouk

Bnivems SgpEimfion So: #3REFA Fogees R0



